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POOL TABLE
Buffalo Dominator |l 71t

ITEMNO.: 9202.117
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PARTS LIST
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Leg Leveler Leg S.tretcher Main Beam
2 Pieces 4 Pieces 1 piece 2 pieces
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4 pieces End Cross Beam 4 pieces Mid Cross Beam
2 pieces 2 pieces
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Slate Cloth End Rail Side Rail (A)
1 piece 1 piece 2 pieces 2 pieces
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“Side Rail (B) End Rail Corner Side Rail Corner Side Apron
2 pieces 4 Pieces 2 Pieces 2 pieces
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End Apron
2 pieces

Panel angle steel
4 pieces

Basket A
4 pieces

Basket B
2 pieces




PARTS LIST

#1 #2 #3 #4
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3/8"x2-1/4" Bolt 3/8"x25mm Washer 3/8"x3-1/2" Bolt 3/8" Nut
4 Pieces 36 Pieces 8 Pieces 20 Pieces
#5 #6 #7 #8
12*160mm Bolt 12x28mm Washer 3/8"x3-3/4" Bolt 3/8"x30mm Nut
4 Pieces 4 Pieces 16 Pieces 16 Pieces
#9 #10 #11 #12
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1/4"x4-1/2" Bolt 1/4"x16mm Washer 12#x2-1/2" Screw 3/8" Washer
16 Pieces 16 Pieces 12 Pieces 12 Pieces
#13 #14 #15 #16
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10.5x20mm Washer
12 Pieces

1/4"x3/4" Bolt
16 Pieces

5/16"x1-1/2" Bolt
18 Pieces

5/16"x19mm Washer
18 Pieces

#17

3/8"x1-3/4" Bolt

#18

3/8"x35mm Washer

#19
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3/16"x5/8" Bolt

#20

M5x10mm Washer

18 Pieces 18 Pieces 12 Pieces 12 pieces
#21 #22 #23
Allen Allen Key Slate wedges
1 Piece 1 Piece 8 Pieces
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